
4
8

9
9

1
1

 -
 O

F
 2

0
0

0
 E

/
1



489911 - OF 2000 E/1

Pos Part
No.

Description Quantity Price
each
Excl
VAT

Price
incl
VAT

Currency storage
location

Warranty

1 490111 Armature 230V 1     Yes

2 486982 Field assembly 230 V 1     Yes

3 444709 Switch 230 V 1     Yes

4 460463 Mains cable EU 1     Yes

4 xxx No longer available 1      

5 444708 Cable grommet 1     Yes

6 400081 Slotted pan head screw 3,9 x 45 mm 2     Yes

7 444723 Motor cover 1     Yes

8 487384 Control electronics 230V 1     Yes

9 400517 Cheese-head countersunk screw 3,5 x 12 mm 4     Yes

10 491664 Brush holder 2     Yes

11 489342 Brush (pair) 230V 1     Yes

12 xxx No longer available 2      

13 xxx No longer available 1      

14 xxx No longer available 4      

15 444728 Thumbwheel 1     Yes

16 400360 Cheese head screw M4 x 16 1     Yes

17 200911 O-ring 1     Yes

18 444739 Tacho socket 1     Yes

19 xxx No longer available 1      

19 446179 Cable harness 230 V 1     Yes

20 486981 Motor housing 1     Yes

20 xxx No longer available 1      

21 444753 Scale 1     Yes

22 400102 Cheese-head screw M4 x 16 4     Yes

23 400105 Washer 4     Yes

24 203796 Slotted pan head screw 3,9 x 13 mm 2     Yes

25 203747 Slotted pan head screw 3,9 x 25 mm 2     Yes

26 444720 Switch cover 1     Yes

27 487166 Switch lever 230V    | Auslaufteil >10Jahre 1     Yes

28 488973 Set of flexible leads EU 1     Yes

29 401550 Ball bearing 1     Yes

30 400636 Snap ring 2     Yes

31 400635 Ball bearing 2     Yes

32 457332 Spacer bush 1     Yes

33 771487 Snap ring 1     Yes

34 --- Accessories - article no see catalog / price list 1      

36 457329 Baffle 1     Yes

37 --- Accessories - article no see catalog / price list 1      

38 491341 Fan 1     Yes

39 457731 Speed diagram 1     Yes

40 400080 Cheese head screw M6 x 40 2     Yes

41 444727 Cover 1     Yes

42 457333 Fan housing 1     Yes

43 444726 Handle 1     Yes

44 400201 Sleeve 1     Yes

45 487164 Plate 1     Yes

46 --- Accessories - article no see catalog / price list 1      

47 400136 Flat head screw M5 x 10 3     Yes



48 444748 Plate 1     Yes

49 770273 Flat head screw M4 x 8 6     Yes

50 400103 Cap nut M8 1     Yes

51 400078 Rivet 2     Yes

52 444756 Pressure spring 2     Yes

53 xxx No longer available 1      

54 438944 Lever 1     Yes

55 444746 Clamping pin 1     Yes

56 400090 Cheese-head countersunk screw M5 x 12 1     Yes

57 444754 Pressure spring 4     Yes

58 400106 Washer 1     Yes

59 489700 Pusher 1     Yes

60 444633 Rotary knob 6     Yes

61 444381 Depth adjuster 1     Yes

62 444725 Cover 1     Yes

63 444724 Handle 1     Yes

64 487165 Depth stop 1     Yes

65 444721 Indicator 1     Yes

67 490429 Lever 1     Yes

68 217149 Washer 5     Yes

69 400859 Cheese head screw M6 x 25 1     Yes

70 200578 Washer 6,4 mm 1     Yes

71 436300 Bush 1     Yes

72 436813 Flat head screw M5 1     Yes

73 436812 Flat head screw M5 1     Yes

74 436811 Flat head screw M5 x 20 1     Yes

75 436520 Stop 1     Yes

76 783305 Ball 1     Yes

77 436528 Pressure spring 1     Yes

78 444376 Dust extraction attachment 1     Yes

79 770443 Cheese head screw M6 x 16 4     Yes

80 444719 Glide pads 2     Yes

81 xxx No longer available 1      

82 487839 Parallel side fence 1     Yes

83 484791 Adjustment screw 1     Yes

84 xxx No longer available 1      

85 200601 Hexagon nut M6 2     Yes

86 444714 Parallel side fence 1     Yes

87 444745 Rod 2     Yes

88 401745 Open ended spanner SW 22 (<-2008) 1     No

89 466390 Hood 1     Yes

90 --- Accessories - article no see catalog / price list 1      


